
PARLODEL® Because quality of life is the issue 
(bromocriptine mesylate) A w 

ACTIONS Parlodel (bromocriptine mesylate) is a dopamino-
mimetic ergot derivate with D2 type dopamine receptor agonist 
activity, and has also Ot dopamine receptor antagonist 
properties. The dopaminomimetic activity of bromocriptine 
in the striatum is considered responsible for the clinical 
benefits seen in selected patients with Parkinson's disease, 
when low doses of the drug are gradually added to levodopa 
therapy in patients on long-term treatment who develop late 
side effects of levodopa or no longer respond to the medi­
cation. Excessive dopaminomimetic drive may, however, 
provoke psychotic and other adverse reactions. 

The extreme variability in G.I. tract absorption and the 
extensive and individually variable first-pass metabolism are 
responsible for the broad variability in plasma concentra­
tions of bromocriptine and. in part, for the variability in 
dose response. 

INDICATIONS* Parkinson's Disease: Parlodel (bromocriptine 
mesylate) has been found to be clinically useful as an adjunct 
to levodopa (usually with a decarboxylase inhibitor), in the 
symptomatic management of selected patients with Parkin­
son's disease who experience prominent dyskinesia or wea­
ring off reactions on long-term levodopa therapy. 

Patients on long-term treatment who are beginning to 
deteriorate on levodopa therapy may be controlled by redu­
cing the dose of levodopa and adjusting the frequency and 
schedule of drug administration. Patients maintained on 
optimal dosages of levodopa who still experience prominent 
dyskinesia and/or end-of-dose failure may benefit from the 
concomitant use of Parlodel, by decreasing the occurrence 
and/or severity of these manifestations. Since rapid escala­
tion of bromocriptine doses causes severe adverse reac­
tions, it is recommended to combine a slow increase of Par­
lodel, usually with a concomitant, gradual and limited 
reduction of levodopa dosage. Continued efficacy of bromo­
criptine for more than two years has not been established 
and there is some evidence that its efficacy tends to wane. 
Evidence available indicates that there is no consistent 
benefit from bromocriptine in patients who have not respond­
ed previously to levodopa, and studies have shown signifi­
cantly more adverse reactions in bromocriptine-treated 
patients than in patients treated with levodopa. Parlodel is 
not recommended in the treatment of newly diagnosed 
patients or as the sole medication in Parkinson's disease. 

CONTRAINDICATIONS Other than sensitivity to ergot alkaloids, 
no absolute contraindications to treatment with Parlodel 
(bromocriptine mesylate) are known. For procedure during 
pregnancy see "Use in Pregnancy" under Precautions. 

WARNINGS Long-term treatment (6-36 months) with Parlodel 
in doses of 20 to 100 mg/day has been associated with pul­
monary infiltrates, pleural effusion and thickening of the 
pleura in a few patients. Where Parlodel was discontinued, 
these changes slowly reverted to normal. 

PRECAUTIONS Parlodel (bromocriptine mesylate) may cause 
hypotension, primarily postural; periodic monitoring of the 
blood pressure, particularly during the first days of therapy, 
is advisable. In some patients dizziness (vertigo) may occur 
with Parlodel; patients should therefore be cautioned against 
activities requiring rapid and precise responses, such as 
driving an automobile or operating dangerous machinery, 
until their response has been determined. 

Care should be exercised when administering Parlodel 
concomitantly with phenothiazines or antihypertensive 
agents. Due to drug interaction at the receptor site, dosage 
should be adjusted accordingly. 

Alcohol should be avoided during treatment with Parlodel. In 
some patients, the concomitant use of Parlodel and alcohol 
has given rise to alcohol intolerance and an increase in the 
severity and incidence of Parlodel's possible adverse 
reactions. 

Parlodel should always be taken with food. In cases 

where severe adverse effects, such as nausea, vomiting, 
vertigo or headaches are severe or persisting, the therapeutic 
dosage of Parlodel should be reduced to half of one tablet 
daily (1.25 mg) and increased gradually to that recommen­
ded. The dopamine antagonist domperidone may be useful 
in the control of severe gastrointestinal side effects in 
parkinsonian patients receiving Parlodel (see Drug 
Interactions). 

As with all medication, Parlodel should be kept safely out 
of the reach of children. 

Use in Pregnancy: If the patient wishes to become pregnant. 
Parlodel (bromocriptine mesylate) should be stopped as 
soon as possible after conception is suspected. In this event 
immunological confirmation should be done immediately. 
When pregnancy is confirmed, Parlodel, like all other drugs, 
should be discontinued unless, in the opinion of the treating 
physician, the possible benefit to the patient outweighs the 
potential risk to the fetus. 

In human studies with Parlodel (reviewed by Turkalj, I.), 
there were 1410 reported pregnancies, which yielded 1236 
live and 5 stillborn infants from women who took Parlodel 
(bromocriptine mesylate) during early pregnancy. Among the 
1241 infants, 43 cases (31 minor and 12 major) of congenital 
anomalies were reported. The incidence (3.46%) and type of 
congenital malformations and the incidence of spontaneous 
abortions (11.13%) in this group of pregnancies does not 
exceed that generally reported for such occurrences in the 
population at large. 

Use in Parkinson's Disease: Use of Parlodel (bromocriptine 
mesylate), particularly in high doses, may be associated 
with mental confusion and mental disturbances. Since 
patients with Parkinson's disease may manifest varying 
degrees of dementia, caution should be exercised when 
treating such patients with Parlodel. 

Parlodel administered alone or concomitantly with levodopa 
may cause visual or auditory hallucinations. These usually 
resolve with dosage reduction, but discontinuation of Parlodel 
may be required in some cases. Rarely, after high doses, 
hallucinations have persisted for several weeks following 
discontinuation of Parlodel. Caution should be exercised 
when administering Parlodel to patients with a history of 
myocardial infarction, particularly if they have a residual 
atrial, nodal or ventricular arrhythmia. 

Symptomatic hypotension can occur and, therefore, caution 
should be exercised when administering Parlodel, particularly 
in patients receiving antihypertensive medication. Periodic 
evaluation of hepatic, hematopoietic, cardiovascular and 
renal function is recommended. 

Drug Interactions: The concomitant use of erythromycin 
may increase bromocriptine plasma levels. 

Domperidone, a dopamine antagonist, may cause increases 
in serum prolactin. In so doing, domperidone may antagonise 
the therapeutically relevant prolactin lowering effect of Par­
lodel. It is possible that the antitumorigenic effect of Parlo­
del in patients with prolactinomas may be partially blocked 
by domperidone administration. 

ADVERSE REACTIONS The most frequently observed adverse 
reactions are nausea, vomiting, headache and gastrointestinal 
side effects such as abdominal pain, diarrhea and consti­
pation. All these effects may be minimized or even prevented 
by giving small initial doses of bromocriptine and by taking 
it with food. 

Postural hypotension which can, on rare occasions, lead 
to fainting and "shock-like" syndromes has been reported in 
sensitive patients. This is most likely to occur during the 
first few days of Parlodel treatment. 

When bromocriptine is added to levodopa therapy, the 
incidence of adverse reactions may increase. The most 
common newly appearing adverse reactions in combination 
therapy were: nausea, abnormal involuntary movements, 

hallucinations, confusion, "on-off" phenomenon, dizziness, 
drowsiness, faintness, fainting, vomiting, asthenia, abdominal 
discomfort, visual disturbance, ataxia, insomnia, depression, 
hypotension, shortness of breath, constipation and vertigo. 

Less common adverse reactions include anorexia, 
anxiety, blepharospasm, dry mouth, dysphagia, edema of 
the feet and ankles, erythromelalgia, epileptiform seizures, 
fatigue, headache, lethargia, mottling of skin, nasal stuffi­
ness, nervousness, nightmares, parethesia. skin rash, uri­
nary frequency, urinary incontinence, urinary retention and 
rarely signs or symptoms of ergotism such as tingling of 
fingers, cold feet, numbness, muscle cramps of feet and 
legs or exacerbation of Raynaud's syndrome. 

Abnormalities in laboratory tests may include elevation of 
blood urea nitrogen, SGOT, SGPT, GGPT. CPK, alkaline phos­
phatase and uric acid, which are usually transient and not 
of clinical significance. 

The occurrence of adverse reactions may be lessened by 
temporarily reducing dosage to one-half tablet two or three 
times daily. 

SYMPTOMS AND TREATMENT OF OVERDOSE There have 
been several reports of acute overdosage with Parlodel (bro­
mocriptine mesylate) in children and adults. No life threate­
ning reactions have occurred. Symptoms reported included 
nausea, vomiting, dizziness, drowsiness, hypotension, 
sweating and hallucinations. Management is largely sympto­
matic; the cardiovascular system should be monitored. 
Metoclopramide can be used to antagonize the emesis and 
hallucinations in patients who have taken high doses. 

DOSAGE AND ADMINISTRATION Parlodel (bromocriptine 
mesylate) should always be taken with food. 

Although Parlodel (bromocriptine mesylate) has been found 
clinically useful in decreasing the severity and frequency of 
"on-off" fluctuations of late levodopa therapy, the decision 
to use bromocriptine as adjunctive treatment and the selection 
of dosage must be individualized in each case. A low dose 
is recommended. The initial dose of Parlodel is one half of a 
2.5 mg tablet (1.25 mg) at bedtime with food to establish 
initial tolerance. Thereafter, the recommended dosage is 
2.5 mg daily in two divided doses, with meals, (half a 2.5 mg 
tablet twice daily). The dosage may be increased very 
gradually, if necessary, by adding an additional 2.5 mg per 
day, once every 2 to 4 weeks, to be taken always in divided 
doses with meals. Increments should usually not exceed 
2.5 mg. Clinical assessments are recommended at two week 
intervals or less during dosage titration, to ensure that the 
lowest effective dosage is not exceeded. The usual dosage 
range is from a few milligrams to 40 mg daily in two or three 
divided doses with meals. The median dose varies with the 
experience of individual investigators, but can be around 
10 mg daily or higher During initial titration it is recommended 
that the dosage of levodopa should be maintained, if possible. 
Subsequently, it might be desirable to combine a slow 
increase of bromocriptine with a concomitant, limited and 
gradual reduction of levodopa. 

AVAILABILITY 
TABLETS each containing 2.5 mg bromocriptine, as mesylate, 
available in bottles of 100 
CAPSULES each containing 5 mg bromocriptine, as mesylate, 
available in bottles of 100. 

*For information on other approved indications, please 
consult the Parlodel Product Monograph, available to 
physicians and pharmacists on request. 
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Controlled-Release Tablets 

Antlparklnson Agent 

Clinical Pharmacology: SINEMET® CR (levodopa and carbidopa), a 
combination of levodopa, the metabolic precursor ol dopamine, and 
carbidopa, an aromatic amino acid decarboxylase inhibitor, is available in a 
polymer-based conlrolled-release tablet formulation. SINEMET® CR can be 
useful in reducing 'oft' lime in patients treated previously with a conventional 
levodopa/decarboxylase inhibitor combination who have had predictable 
peak dose dyskinesias and unpredictable motor fluctuations. 

The symptoms ol Parkinson's disease are related to depletion of 
dopamine in Ihe corpus striatum. While the administration of dopamine is 
ineffective in Ihe treatment of Parkinson's disease because it does not cross 
the blood-brain barrier, levodopa, the metabolic precursor of dopamine, 
does cross the blood-brain barrier and is converted to dopamine in the basal 
ganglia. This is thought lo be the mechanism whereby levodopa relieves the 
symptoms ol Parkinson's disease. 

Levodopa is rapidly decarboxylated to dopamine in extracerebral tissues 
so thai only a small portion of a given dose is transported unchanged to the 
central nervous system. For this reason, large doses of levodopa are 
required lor adequate therapeutic effect and these may often be attended by 
nausea and other adverse reactions, some ol which are attributable to 
dopamine lormed in extracerebral lissues. 

Carbidopa, a decarboxylase inhibitor, does not cross the blood-brain 
barrier and does not affect Ihe metabolism ol levodopa within the central 
nervous system. Since its decarboxylase inhibiting activity is limited to 
extracerebral tissues, administration of carbidopa with levodopa makes 
mote levodopa available for transport lo the brain. Combined therapy with 
levedopa and carbidopa reduces the amount ol levodopa required lor 
optimum therapeutic benefit by about 75-80%, petmits an earlier response 
to therapy, and also reduces the incidence of nausea, vomiting and cardiac 
arrhythmias. Combined therapy, however, ddes not decrease adverse 
reactions due to central effects ol levodopa. 

following years ol treatment with preparations containing levodopa, an 
increasing number ol parkinsonian palients develop fluctuations in motor 
performance and dyskinesias. The advanced lorm ol motor lluctualions 
("on-off" phenomenon) is characterized by unpredictable swings from 
mobility to immobility. Although Ihe causes ol the motor fluctuations are not 
completely understood, it has been demonstrated Ihat they can be attenuated 
by treatment regimens that produce steady plasma levels ol levodopa. 

In clinical trials, patients with motor fluctuations experienced reduced 
•off time wilh SINEMET® CR when compared wilh SINEMET®. Global 
ratings of improvement and activities of daily living in the "on" and "off 
states, as assessed by both patient and physician, were slightly better in 
some patients during therapy with SINEMET® CR than with SINEMET®. In 
patients wilhout motor fluctuations, SINEMET® CR provided therapeutic 
Penelil similar lo SINEMET® but wilh less frequent dosing. 
Indications and Clinical Use: SINEMET® CR (levodopa and carbidopa) 
is indicated for the treatment of Parkinson's disease. 

At this time, experience in palients not previously treated with 
levodopa/decarboxylase inhibitors or levodopa alone is limited. 

SINEMET® CR is not recommended for the treatment ol drug-induced 
extrapyramidal reactions. 

Contraindications: Monoamine oxidase inhibitors (except low doses of 
selective MAO-B inhibitors) and SINEMET® CR (levodopa and carbidopa) 
should not be given concomitantly. These inhibitors must be discontinued 
at leasl two weeks prior to initialing therapy with SINEMET® CR. 

SINEMET® CR should not be administered lo patients with clinical or 
laboratory evidence ol uncompensated cardiovascular, endocrine, hema­
tologic, hepatic, pulmonary (including bronchial asthma), or renal disease; or 
to patients with narrow angle glaucoma. 

As wilh levodopa. SINEMET® CR should not be given when 
administration of a sympathomimetic amine is contraindicated. 

SINEMET® CR is contraindicated in palients with known hyper­
sensitivity lo any componenl of Ihis medication. 

Because levodopa may activate a malignanl melanoma, SINEMET® CR 
should not be used in patients with suspicious undiagnosed skin lesions or 
a history ol melanoma. 

Warnings: When palients are receiving levodopa monotherapy or 
SINEMET® (levodopa and carbidopa). this medication must be 
discontinued at least 8 hours before therapy with SINEMET® CR is started. 
(For appropriate dosage substitutions, see DOSAGE AND 
ADMINISTRATION). 

As with levodopa or SINEMET®, SINEMET® CR may cause involuntary 
movements and menial disturbances. These reactions are thought lo be due 
to increased brain dopamine following administration of levodopa. These 
adverse reactions may be more prolonged with SINEMET® CR lhan with 
SINEMET®. All patients should be observed carefully lor Ihe development ol 
depression wilh concomitant suicidal tendencies. Patients with past or 
current psychoses should be treated with caution. 

A symptom complex resembling the neuroleptic malignant syndrome 
including muscular rigidity, elevated body temperature, mental changes, and 
increased serum crealine phosphokinase has been reported when 
antiparkinsonian agents were withdrawn abruptly. Therefore, patients should 
be observed carefully when Ihe dosage ol SINEMET® CR is reduced 
abruptly or discontinued, especially il the patient is receiving neuroleptics. 

©Trademark of Merck S Co., Inc./Merck Frossl Canada Inc., 
and Du Pont Merck Pharma, R.U. 

Care should be exercised in administering SINEMET® CR to patients with 
a history ol recent myocardial infarction who have residual atrial, nodal, or 
ventricular arrhythmias. In such patients, cardiac function should be monitored 
with particular care during the period pf initial dosage administration and 
titration, in a facility with provisions for intensive cardiac care. 

SINEMET® CR should be administered cautiously to patients with a 
history ol peptic ulcer disease or of convulsions. 
Precautions: General: Periodic evaluations ol hepalic. hematopoietic, 
cardiovascular and renal function are recommended during extended Iherapy 
(see ADVERSE REACTIONS). 

Patients wilh chronic wide angle glaucoma may be treated cautiously 
wilh SINEMET® CR (levodopa and carbidopa). provided Ihe intraocular 
pressure is well controlled and the patient monilored carefully for changes 
in intraocular pressure during therapy. 

Use in Children: Safety of SINEMET® CR in patients under 18 years ol age 
has not been established. 

Use in Pregnancy and Lactation: Although the effects ol SINEMET® CR on 
human pregnancy and lactation are unknown, both levodopa and 
combinations ol carbidopa and levodopa have caused visceral and skeletal 
malformations in rabbits (see TERATOLOGIC AND REPRODUCTIVE 
STUDIES). Therefore, use of SINEMET® CR in women of child-bearing 
polential requires that Ihe anticipated benelits of Ihe drug be weighed 
against possible hazards to the mother and to Ihe letus. SINEMET® CR 
should not be given to nursing mothers. 

Drug Interactions: Caution should be exercised when the following drugs are 
administered concomitantly with SINEMET® CR: 
Antihypertensive drugs: Symptomatic postural hypotension has occurred 
when levodopa/decarboxylase inhibitor combinations were added to the 
treatment ol patients receiving antihypertensive drugs. Therefore, when 
therapy with SINEMET® CR is slarted. dosage adjustment of the 
antihypertensive drug may be required. 

Psychoactive drugs: Phenothiazines and butyrophenones may reduce the 
therapeutic effects of levodopa. The benelicial effects of levodopa in 
Parkinson's disease have been reported to be reversed by phenytoin and 
papaverine. Patients taking these drugs with SINEMET® CR should be 
observed carefully lor loss ol therapeutic response. 

There have been rare reports of adverse reactions, including 
hypertension and dyskinesia, resulting from the concomitant use of tricyclic 
antidepressants and carbidopa-levodopa preparations. (For patienls 
receiving monoamine oxidase inhibitors, see CONTRAINDICATIONS.) 
Other drugs: Although specific interaction studies were not performed wilh 
other concomitant drugs, in clinical trials ol SINEMET® CR patients were 
allowed to receive tricyclic antidepressants, benzodiazepines, propranolol, 
thiazides, digoxin, H2 antagonists, salicylates and other nonsteroidal anti­
inflammatory drugs. SINEMET® CR was also used with other antiparkinson 
agents (see DOSAGE and ADMINISTRATION). 
Adverse Reactions: In controlled clinical trials involving 
748 patients with moderate to severe motor fluctuations. SINEMET® CR 
(levodopa and carbidopa) did nol produce side effects which were unique to 
the conlrolled-release formulation. 

The adverse reaction reported most frequently was dyskinesia (12.8%). 
Occasionally, prolonged, and at limes, severe afternoon dyskinesias have 
occurred in some patients. 

Other adverse reaclions thai were reported frequently were: nausea 
(5.5%), hallucinations (5.3%), conlusion (4.9%), dizziness (3.5%). 
headache (2.5%), depression (2.5%). chorea (2.5%). dry mouth (2.3%). 
somnolence (2.1%), dream abnormalities (2.1%), dystonia (2.0%) and 
aslhenia (2.0%). 

Adverse reactions occurring less frequently (less lhan 2%) were: 
System/%: Bodyasamhole:Chest pain 1.7%. Fatigue0.9%. Weight loss0.8%. 
Cardiovascular: Orthostatic hypotension 0.8%, Palpitation 0.8%, 
Hypotension 0.5%. 

Nervous System / Psychiatric: Insomnia 1.7%, Falling 1.6%, On-oll 
phenomenon 1.2%, Paresthesia 0.9%. Disorientation 0.8%. Anxiety 
disorders 0.8%, Decreased mental acuity 0.7%, Extrapyramidal disorder 0.7%. 
Gait abnormalities 0.7%, Agitation 0.5%, Memory impairmenl 0.5%. 
Gastrointestinal: Anorexia 1.9%. Constipation 1,5%. Vomiting 1.3%, 
Diarrhea 1.2%. Gastrointestinal pain 0.9%. Dyspepsia 0.8%. 
Musculoskeletal: Muscle cramps 0.9%. 
Respiratory: Dyspnea 1.6%. 
Special Senses: Blurred vision 1.1%. 

Other adverse reaclions that have been reported with levodopa or SINEMET® 
and may be potential side effects wilh SINEMET® CR are listed below: 
Nervous System: Ataxia, numbness, increased hand tremor, muscle 
twitching, blepharospasm, trismus, activation of latent Horner's syndrome. 
Psychiatric: Sleepiness, euphoria, paranoid ideation and psychotic 
episodes, and dementia. 
Cardiovascular: htUytUmias, non-specilic ECG changes, flushing, phlebitis. 
Gastrointestinal: Bitter taste, sialorrhea, dysphagia, bruxism, hiccups, 
gastrointestinal bleeding, flatulence, burning sensalion ol tongue, 
development of duodenal ulcer. 
Integumentary: Increased sweating, dark sweat, rash, hair loss. 
Genitourinary: Urinary frequency, retention, incontinence, hematuria, dark 
urine, nocturia and priapism. 

Special Senses: Diplopia, dilated pupils, oculogyric crises. 
Hematologic: leukopenia, hemolytic and non-hemolytic anemia, thrombo­
cytopenia, agranulocytosis. 

Miscellaneous: Weakness, taintness, hoarseness, malaise, hot Hashes, 
sense of stimulation, bizarre breathing patterns, hypertension, neuroleptic 
malignant syndrome, malignant melanoma (see CONTRAINDICATIONS). 

Convulsions have occurred: however, a causal relationship wilh 
levodopa or levodopa/carbidopa combinations has not been established. 
Laboratory Tests: Laboratory lests which have been reported lo be 
abnormal are alkaline phosphatase. SGOT (AST). SGPT (ALT), lactic 
dehydrogenase, bilirubin, and blood urea nitrogen. 

Abnormalities in various laboratory tests have occurred with SINEMET® 
and may also occur with SINEMET® CR. 

Carbidopa-levodopa preparations may cause a false-positive reaclion lor 
urinary ketone bodies when a tesl tape is used lor determination ol kelonuria. 
This reaction will not be altered by boiling the urine specimen. False-
negative lests may result with the use ol glucose-oxidase methods ol testing 
for glycosuria. 

Symptoms and Treatment of Overdosage: Management of acute 
overdosage with SINEMET® CR (levodopa and carbidopa) is basically Ihe 
same as management ol acute overdosage with levodopa; however, pyridoxine 
is nol effective in reversing the actions ol SINEMET® CR. 

Electrocardiographic monitoring should be instituted and Ihe patient 
observed carefully for the development of arrhythmias: il required, appropriate 
antiarrhythmic therapy should be given. The possiblily Ihat Ihe patient may 
have taken other drugs as well as SINEMET® CR should be laken into 
consideration. To date, no experience has been reported wilh dialysis; hence, 
its value in overdosage is not known. 

Dosage and Administration: SINEMET® CR (levodopa and 
carbidopa) Tablets contain a 4:1 ratio ol levodopa to carbidopa. 
SINEMET® CR 200/50 contains levodopa 200 mg/carbidopa 50 mg per tablet. 
SINEMET® CR 100/25 contains levodopa 100 mg/carbidopa 25 mg per tablet. 
The daily dosage ol SINEMET® CR must be determined by careful titration. 
Patients should be monilored cldsely during the dose adjustment period, 
particularly wilh regard to appearance or worsening ol nausea or abnormal 
involuntary movements, including dyskinesias, chorea and dystonia. 

SINEMET® CR 200/50 may be administered as whole or as hall tablets. 
SINEMET® CR 100/25 should only be administered as whole tablets. To 
maintain the conlrolled-release properties ol Ihe product, tablets should not be 
chewed or crushed. 

Standard antiparkinson drugs, other than levodopa alone, may be 
conlinued while SINEMET® CR is being administered, although their 
dosage may have lo be adjusted. The delayed onset ot action with 
SINEMET® CR may require Ihe supplemental use ol conventional 
SINEMET® Tablets for optimal control in Ihe mornings. 
Initial Dosage and Titration lor Palients Currently Treated with Conventional 
Levodopa/Decarboxylase Inhibitor Combinations: Oosage with 
SINEMET® CR 200/50 should be substituted at an amounl that eventually 
provides approximately 10 to 30 percent more levodopa per day. The interval 
between doses should be prolonged by 30 lo 50 percent. Initially, patients 
should receive SINEMET® CR 200/50 at a dosage Ihat provides the same 
amount ol levodopa, bul with a longer dosing interval. Depending on 
clinical response, the dosage may be increased. 

A guide for the initiation ol treatment with SINEMET® CR 200/50 is 
shown in the following table: 

Guideline lor Initial Conversion 
from SINEMET® lo SINEMET® CR 200/50 

SINEMET® SINEMET® CR200/50 
Total Daily Dose' (levodopa 200 mg/ 
Levodopa (mg) carbidopa 50 mg) 

Suggested Dosage Regimen 

300-400 1 tablet b.i.d. 

500-600 11/2 tablets b.i.d. 
or 1 tablet Lid. 

700-800 A total 014 tablets in 
3 or more divided doses 
(e.g., 11/2 tablets a.m., 
11/2 tablets early p.m., 
and 1 tablet later p.m.) 

900-1000 A total 015 tablets in 
3 or more divided doses 
(e.g., 2 tablets a.m.. 
2 tablets early p.m.. 
and 1 tablet later p.m.) 

'Fo r dosing ranges not shown in the table, see DOSAGE AND 
ADMINISTRATION. 

SINEMET® CR 100/25 is available to facilitate titration when 100 mg steps are 
required and as an alternative to Ihe half tablet ol SINEMET® CR 200/50. 
Initial Dosage lor Patients Currently Treated with Levodopa Alone: Levoddpa 
must be discontinued at least eight hours before therapy with 
SINEMET® CR 200/50 is started. SINEMET® CR should be substituted at a 
dosage that will provide approximately 25% of the previous levodopa 
dosage. In patients wilh mild to moderate disease, the initial dose is usually 
1 tablet of SINEMET® CR 200/50 two limes daily. 
Patients Without Prior Levodopa Therapy: Experience wilh SINEMET® CR is 
limited in the * novo parkinsonian patients. 

SINEMET® CR 100/25 may be used in early stage palients who have 
nol had prior levodopa therapy or to lacilitate titration when necessary in 
patients receiving SINEMET® CR 200/50. The initial recommended dose is 
1 tablet of SINEMET® CR 100/25 twice daily. For patienls who require more 
levodopa, a daily dose ol 1 to 4 tablets of SINEMET® CR 100/25 twice a day 
is generally well-tolerated. 

When appropriate, levodopa therapy may also be initiated wilh 
SINEMET® CR 200/50. The initial recdmmended dose in patients with mild 
td moderate disease is 1 tablet ol SINEMET® CR 200/50 two times daily. 
Initial dosages should nol exceed 600 mg per day ol levodopa or be given al 
intervals ol less than 6 hours. 
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II the divided doses ol SINEMET® CR 200/50 are nol equal, it is 
recommended that the smaller doses be given at the end of Ihe day. 
Maintenance: Because Parkinson's disease is progressive, periodic 
clinical evaluations are recommended and adjustment of the dosage 
regimen ol SINEMET® CR may be required. 
Addition ol Other Antiparkinson Medications: Anticholinergic agents, 
dopamine agonists, amantadine and lower doses of selective 
MAO-B inhibitors can be given with SINEMET® CR. When combining 
therapies, dosage adjustments may be necessary. 
Interruption of Therapy: Patients should be observed carefully if abrupt 
reduction or discontinuation ol SINEMET® CR is required, especially if the 
patient is receiving neuroleptics (see PRECAUTIONS). 

If general anesthesia is required, SINEMET® CR may be continued as 
long as Ihe patient is permitted to lake oral medication. II therapy is 
interrupted temporarily. Ihe usual dosage should be administered as soon as 
Ihe patient is able lo take oral medication. 
Pharmaceutical Information 
/. Drug Substance 

Proper name: levodopa and carbidopa 
Chemical name: 

Levodopa Carbidopa 
(-)-3-(3.4- (-)-L-a-Hydrazino-3.4-
Dihydroxphenyl)-l- dihydroxy-a-methyl-
alanine, hydrocinnamic acid 

monohydrale. 
Empirical formula: 
C9H11NO4 C10H14N2O4.H2O 
Structural formula: 

IN EPILEPSY, ADD 
1 

HO 

NH2 

-C--COOH 

H 
HO 

CH3 

CH2-C-CO0H-H2O 

NHNH2 

Molecular weight: 
197.2 244.3 
Tablet content is expressed in terms of anhydrous carbidopa, which has 
a molecular weight ol 226.3 
Description: 
Levodopa, an aromatic amino Carbidopa, an inhibitor 
acid, is a while crystalline of aromatic amino acid 
compound, slightly soluble decarboxylase is a white, 
in water. crystalline compound, 

slightly soluble in water. 
//. Composition 
SINEMET® CR is a conlrolled-release formulation ol levodopa and 
carbidopa, in a ratio of 4:1. The tablet contains a polymer-based drug 
delivery system which controls the release of levodopa and carbidopa as il 
slowly erodes. Excipienls include hydroxypropyl cellulose, NF and 
magnesium slearate, NF. SINEMET® CR 100/25 Tablets contain red ferric 
oxide, NF. SINEMET® CR 200/50 Tablets contain red lerric oxide, NF and 
D&C Yellow No. 10. 
///. Storage Recommendations 
Store between 15°C (59°F) and 30°C (86°F). Prolecl from sunlight. 
Availability ol Dosage Forms: No. 2042 - SINEMET® CR 100/25 is 
a pink-colored, oval-shaped, biconvex, compressed tablet, engraved 
SINEMET CR on one side and 601 on Ihe other. Available in bottles ol 100. 

No. 2041 - SINEMET® CR is peach-colored, oval-shaped, biconvex, 
scored compressed tablet, engraved SINEMET CR on one side and 521/521 
on the other. Available in bottles of 100. 
Product Monograph Available on Request 
(3B4-a,4,93) 04-94-SCR-93-CDN-0040-JA 

2655 North Sheridan Way 
Mississauga, Ontario 
L5K2P8 

DUPONT 
PHARMA 

See xii. 

Frisium 
(c lobazam) 

TO ACHIEVE SEIZURE CONTROL 

10 mg 

Frisium (clobazam) Tablets 10 mg. 
THERAPEUTIC CLASSIFICATION Anticonvulsant for adjunctive 
therapy. INDICATIONS Frisium (clobazam) has been found to be of 
value as adjunctive therapy in patients with epilepsy who are not 
adequately stabilized with their current anti-convulsant therapy. 
CONTRAINDICATIONS Hypersensitivity to clobazam, severe muscle 
weakness (myasthenia gravis) and narrow angle glaucoma. 
WARNINGS Use in the elderly: Frisium (clobazam) should be used 
with caution in elderly and debilitated patients, and those with organic 
brain disorders, with treatment initiated at the lowest possible dose. 
[See Precautions]. Potentiation ol drug effects: Patients should be 
cautioned about the possibility of additive effects when Frisium is 
combined with alcohol or other drugs with central nervous system 
depressant effects. Patients should be advised against consumption 
of alcohol during treatment with Frisium. [See Precautionsj. Physical 
and psychological dependence: Physical and psychological 
dependence are known to occur in persons taking benzodiazepines. 
Caution must be exercised if it is at all necessary to administer 
Frisium to individuals with a history of drug misuse or those who may 
increase the dose on their own initiative. Such patients must be 
placed under careful surveillance. Signs and symptoms of withdrawal 
may follow discontinuation of use of Frisium; thus it should not be 
abruptly discontinued after prolonged use. (See Precautions!. Use in 
pregnancy: Frisium should not be used in the first trimester of 
pregnancy and thereafter only if strictly indicated. Nursing mothers in 
whom therapy with Frisium is indicated should cease breast-feeding, 
since clobazam passes into breast milk. Several studies have 
suggested an increased risk of congenital malformations associated 
with the use of minor tranquilizers (chlordiazepoxide, diazepam and 
meprobamate) during the first trimester of pregnancy. If Frisium is 
prescribed to a woman of child-bearing potential she should be 
warned to consult her physician regarding the discontinuation of the 
drug if she intends to become, or suspects she might be, pregnant. 
Anterograde amnesia: Anterograde amnesia is known to occur after 
administration of benzodiazepines. Use in patients with depression 
or psychosis: Frisium is not recommended for use in patients with 
depressive disorders or psychosis. PRECAUTIONS Driving and 
Hazardous Activities: Frisium (clobazam) possesses a mild central 
nervous system depressant effect, therefore patients should be 
cautioned against driving, operating dangerous machinery or 
engaging in other hazardous activities, particularly in the dose 
adjustment period, or until it has been established that they do not 
become drowsy or dizzy. Use in the Elderly: Elderly and debilitated 
patients, or those with organic brain syndrome, have been found to 
be prone to the CNS depressant activity of benzodiazepines even after 
low doses. Manifestations of this CNS depressant activity include 
ataxia, oversedation and hypotension. Therefore, medication should 
be administered with caution to these patients, particularly il a drop in 
blood pressure might lead to cardiac complications. Initial doses 
should be low and increments should be made gradually, depending 
on the response of the patient, in order to avoid oversedation, 
neurological impairment and other possible adverse reactions. 
Dependence Liability: Frisium should not be administered to 
individuals prone to drug abuse. Caution should be observed in all 
patients who are considered to have potential lor psychological 
dependence. Withdrawal symptoms have been observed after abrupt 
discontinuation of benzodiazepines. These include irritability, 
nervousness, insomnia, agitation, tremors, convulsions, diarrhea, 
abdominal cramps, vomiting and mental impairment. As with other 
benzodiazepines, Frisium should be withdrawn gradually. Tolerance: 
Loss of part or all of the anti-convulsant effectiveness of clobazam 
has been described in patients who have been receiving the drug for 
some time. There is no absolute or universal definition for the 
phenomenon and reports vary widely on its development. The 
reported success of clobazam in intermittent therapy in catamenial 
epilepsy implies that tolerance may be minimized by intermittent 
treatment but long-term follow-up is unreported. No studies have 
identified or predicted which patients are likely to develop tolerance or 
precisely when this might occur. Use in Mental and Emotional 
Disorders: It should be recognized that suicidal tendencies may be 
present in patients with emotional disorders; particularly those 
depressed. Protective measures and appropriate treatment may be 
necessary and should be instituted without delay. Since excitement 
and other paradoxical reactions can result from the use of 
benzodiazepines in psychotic patients, Clobazam should not be used 
in patients suspected of having psychotic tendencies. Use in Patients 
with Impaired Renal or Hepatic Function: Clobazam requires 
dealkylation and hydroxylation before conjugation. Usual precautions 
should be taken if Frisium is used in patients who may have some 
impairment of renal or hepatic function. It is suggested that the dose 
in such cases be carefully titrated. In patients (or whom prolonged 

therapy with Frisium is indicated, blood counts and liver function 
should be monitored periodically. Use in Patients with Acute, Severe 
Respiratory Insufficiency: In patients with acute, severe respiratory 
insufficiency, respiratory function should be monitored. Laboratory 
Tests: II Frisium is administered for repeated cycles of therapy, 
periodic blood counts and liver and thyroid function tests are 
advisable. Drug Interactions: Most studies of the potential 
interactions of clobazam with other anti-epileptic agents have failed to 
demonstrate significant interactions with phenytoin, phenobarbital, or 
carbamazepine. However, one study noted that the addition of 
clobazam caused a 25% increase in serum drug levels in 29% ol 
patients taking carbamazepine, 63% ol patients taking phenytoin, 
13% of those taking valproate and 14% ol those on phenobarbital. 
The contradictory findings in different studies are presumably due to 
variations in patient susceptibility, and although clinically significant 
interactions are unusual, they may occur. Alcohol may also 
significantly increase plasma clobazam levels. Several of the 
established anti-epileptic agents: carbamazepine, 
diphenylhydantoin, phenobarbital, valproic acid, cause the blood 
levels of clobazam to decrease slightly. Findings are less consistent 
with regard to N-desmethylclobazam: serum levels are tower with 
concurrent valproic acid, but higher with carbamazepine and 
diphenylhydantoin. Toxicologic Studies: In mouse, clobazam was 
associated with hepatomas in high-dose males. In rat. an increased 
incidence of thyroid adenomas was seen in males. There were three 
malignancies: two (male and female) in the thyroid and one (female) 
in the liver. The relevance of these findings to man has not been 
established. ADVERSE REACTIONS From 19 published studies of 
Frisium (clobazam) use in epileptic patients, the overall incidence of 
side-ettects was 33% of which drowsiness, dizziness and fatigue 
were most frequently reported. Canadian experience provides a 
similar overall incidence (32%) with drowsiness reported in 17,3% of 
patients, and 12% of patients terminating treatment because of side-
effects. The incidence of side-effects was lower in patients under 16 
years of age (23.7%) than the incidence in adults (43.1%): p < 0.05, 
whereas treatment discontinuation incidences were similar across age 
groups: 10.6% and 13.8% respectively. The following side-effects 
occurred at incidences of greater than 1% (ataxia |3.9%1, weight gain 
[2.2%], dizziness [1.8%], nervousness [1.6%], behaviour disorder 
[1.4%], hostility and blurred vision [1.3%]) while other effects 
occurred at a less than 1% incidence. Symptoms of tiredness may 
sometimes appear, especially at the beginning of treatment with 
Frisium and when higher doses are used. Also in rare instances and 
usually only temporarily, the patient may experience dryness of the 
mouth, constipation, loss of appetite, nausea, dizziness, muscle 
weakness, disorientation, tiredness, or a fine tremor of the fingers, 
but also paradoxical reactions, e.g., restlessness and irritability. After 
prolonged use of benzodiazepines, impairment of consciousness 
combined with respiratory disorders has been reported in very rare 
cases, particularly in elderly patients; it sometimes persisted for some 
length of time. Under experimental conditions, impairment of 
alertness has been observed to be less pronounced after therapeutic 
doses of clobazam than after other benzodiazepines. Nevertheless, 
even when used as directed, the drug may alter reactivity to such an 
extent as to impair driving performance or the ability to operate 
machinery, especially when it is taken in conjunction with alcohol. As 
with other drugs of this type (benzodiazepines), the therapeutic 
benefit must be balanced against the risk of habituation and 
dependence during prolonged use. Isolated cases of skin reactions 
such as rashes or urticaria have been observed. DOSAGE AND 
ADMINISTRATION As with other benzodiazepines, the possibility of a 
decrease in anticonvulsant efficacy in the course of treatment must be 
borne in mind. In patients with impaired liver and kidney function, 
Frisium (clobazam) should be used in reduced dosage. Adults: Small 
doses, 5-15 mg/day, should be used initially, gradually increasing to 
a maximum daily dose of 80 mg as necessary. Children: In infants 
(< 2 years), the initial daily dose is 0.5-1 mg/kg/day. The initial dose 
in children (2-16 years) should be 5 mg/day, which may be increased 
at 5-day intervals to a maximum ot 40 mg/day. As with all 
benzodiazepines, abrupt withdrawal may precipitate seizures. It is 
therefore recommended that Frisium be gradually reduced in dose 
before treatment is discontinued. Administration: If the daily dose is 
divided, the higher portion should be taken at night. Daily doses up to 
30 mg may be taken as a single dose at night. AVAILABILITY Frisium 
is available as white, uncoated, bevelled, round tablets ot 7 mm 
diameter, marked with 'BGL' above and oelow the scorebreak on the 
obverse and the Hoechst 'Tower and Bridge' logo on the reverse. 
Frisium 10 mg tablets are packaged in blisters of PVC film and 
aluminium foil and are distributed in packs of 30 [3x10] tablets. 
Product Monograph available on request. 

Reference: 1. Clobazam in the Treatment of Refractory Epilepsy - The Canadian Experience. A Retrospective Study, Canadian Clobazam 
Cooperative Group: Epilepsia, 1990;1-10. 

FRI 2 6 9 8 / 9 0 5 3 E 
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Intermediate Prescribing Information 

BTEGRETOL9
 (carbamazepine tablets) 

TEGRETOL®200mg 

BTEGRETOL Chewtabs 
(carbamazepine chewable tablets) 
TEGRETOL® Chewtabs'" 100 mg 
TEGRETOL® Chewtabs™ 200 mg 

BTEGRETOL CR 
(carbamazepine controlled release tablets) 
TEGRETOL® CR 200 mg TEGRETOL® CR 400 mg 
Anticonvulsant 
For symptomatic relief of trigeminal neuralgia 
Antlmanlc 

INDICATIONS A. Management of psychomotor (temporal 
lobe) epilepsy. As an adjunct in some patients with secondary 
or partial epilepsy with complex symptomatology or second­
arily generalized seizures, when combined with other anti-
epileptic agents. 
As an alternative in patients with generalized tonic-clonic 
seizures and marked side effects or who fail to respond to 
other anticonvulsant drugs. 
Ineffective for controlling petit mal, minor motor, myoclonic 
and predominantly unilateral seizures, and does not prevent 
generalization of epileptic discharge. Exacerbation of seizures 
may occur in patients with atypical absences. 
B. Symptomatic relief of pain of true or primary trigeminal 
neuralgia (tic douloureux). Not for prophylactic use. Glos­
sopharyngeal neuralgia has been relieved in some patients. 
Other measures must be considered for patients failing to 
respond or who are sensitive to TEGRETOL. 
C. Treatment of Acute Mania and Prophylaxis in Bipolar 
(Manic-Depressive) Disorders: may be used as monotherapy 
or adjunct to lithium in patients who are resistant to or are 
intolerant of conventional antimanics. Possibly an alternative 
to neuroleptics in such patients. Patients with severe mania, 
dysphoric mania or rapid cycling who are non-responsive to 
lithium may respond positively to carbamazepine. Recom­
mendations are based on extensive clinical experience and 
some comparative trials. 
CONTRAINDICATIONS History of hepatic disease, acute in­
termittent porphyria or serious blood disorder, in patients with 
AV heart block (see Precautions), hypersensitivity to carba­
mazepine or to tricyclic compounds, or their analogues or 
metabolites. 
Do not give with, immediately before or immediately after 
treatment with monoamine oxidase inhibitors. There should 
be as long a drug free interval as the clinical condition allows, 
in no case less than 14 days. Then TEGRETOL dosage should 
be low initially, increased very gradually. 
WARNINGS Although reported Infrequently, serious ad­
verse effects have been observed during use of TEGRETOL 
(carbamazepine). Agranulocytosis and aplastic anemia 
have occurred In a few Instances with a fatal outcome. 
Leucopenia, thrombocytopenia, hepatocellular and choles­
tatic Jaundice, and hepatitis also reported. It Is Important 
that TEGRETOL be used carefully and close clinical and 
frequent laboratory supervision be maintained throughout 
treatment to detect signs and symptoms of possible blood 
dyscrasla, as early as possible. Discontinue TEGRETOL II any 
evidence of significant bone marrow depression appears. 
(See "PRECAUTIONS"). Should signs and symptoms 
suggest a severe skin reaction such as Steven-Johnson 
syndrome or Lyell's syndrome, withdraw TEGRETOL at once. 
Long-term toxicity studies In rats indicated a potential car­
cinogenic risk. Weigh possible risk ol TEGRETOL against 
potential benelits before prescribing. 
Pregnancy and nursing: Women with epilepsy who are, or 
intend to become pregnant, should be treated with special 
care. 
In women of childbearing potential, TEGRETOL (carbamaze­
pine) should, whenever possible, be prescribed as mono­
therapy, because the incidence of congenital abnormalities in 
offspring of women treated with more than one antiepileptic 
drug is greater than in those receiving single antiepileptic. 
Minimum effective doses should be given and plasma levels 
monitored. 
If woman receiving TEGRETOL becomes pregnant, or if the 
problem of initiating TEGRETOL arises during pregnancy, 
weigh the drug's potential benefits against its hazards, parti­
cularly during the first 3 months of pregnancy. Do not dis­
continue TEGRETOL or withhold from patients if required 
to prevent major seizures because of the risks posed, to 
both mother and fetus, by status epilepticus with attendant 
hypoxia. 
Possibility that carbamazepine, like all major antiepileptic 
drugs, increases the risk of malformations has been reported. 
Rare reports on developmental disorders and malformations, 
including spina bifida, in association with carbamazepine. 
Conclusive evidence from controlled studies with carbamaze­
pine monotherapy is lacking. 
Folic acid deficiency is known to occur in pregnancy. Anti­
epileptic drugs have been reported to aggravate folic acid 
deficiency, which may contribute to increased incidence of 
birth defects in offspring of treated epileptic women. Folic 
acid supplementation is recommended before and during 
pregnancy. 
vitamin K, administration to mother during last weeks of 
pregnancy, and to newborn, has been recommended to pre­
vent neonatal bleeding disorders. 
Carbamazepine passes into breast milk in concentrations of 

about 25-60% of the plasma level. No reports available on 
long-term effect of breast feeding. Weigh benefits of breast 
feeding against possible risks to infant. Observe infant for 
possible adverse reactions, e.g., somnolence, should mother 
taking carbamazepine nurse. 
A severe hypersensitivity skin reaction in a breast-fed baby 
has been reported. 
Reliability of oral contraceptives may be adversely affected by 
carbamazepine (see PRECAUTIONS, Drug Interactions). 
PRECAUTIONS Clinical Monitoring of Adverse Reactions: 
Prescribe TEGRETOL only after a critical risk-benefit appraisal 
in patients with a history of cardiac, hepatic or renal damage, 
adverse haematological reactions to other drugs, or inter­
rupted courses of therapy with TEGRETOL. Maintain careful 
clinical and laboratory supervision throughout treatment. 
Should any signs or symptoms or abnormal laboratory find­
ings be suggestive of blood dyscrasia or liver disorder, 
discontinue TEGRETOL immediately until case is carefully 
reassessed. 
(a) Bone marrow function: Carry out complete blood counts, 
including platelets and possibly reticulocytes and serum iron, 
before treatment is instituted. Suggested guidelines for moni­
toring are weekly for the first month, monthly for the next 
5 months, thereafter 2-4 times/year. 
If definitely low or decreased white blood cell or platelet 
counts are observed during treatment, patient and complete 
blood count should be monitored closely. Non-progressive 
fluctuating asymptomatic leucopenia encountered, does not 
generally call for TEGRETOL withdrawal. However, treatment 
should be discontinued if the patient develops leucopenia 
which is progressive or accompanied by clinical manifesta­
tions, e.g. fever or sore throat, which could indicate onset of 
significant bone marrow depression. 
Because onset ol potentially serious blood dyscrasias may 
be rapid, patients should be made aware of early toxic 
signs and symptoms of potential hematological problem, 
and symptoms of dermatologlcal or hepatic reactions. If 
reactions, e.g. fever, sore throat, rash, ulcers in mouth, easy 
bruising, petechial or purpuric hemorrhage appear, advise 
patient to consult his/her physician immediately. 
(b) Hepatic function: Baseline and periodic evaluations of 
hepatic function must be performed, particularly in elderly 
patients and those with history of liver disease. Withdraw 
TEGRETOL immediately in cases of aggravated liver dysfunc­
tion or active liver disease. 
(c) Kidney function: Perform pretreatment and periodic com­
plete urinalysis and BUN determinations. 
(d) Ophthalmic examinations: Carbamazepine has been as­
sociated with pathological eye changes. Periodic eye exami­
nations, including slit-lamp funduscopy and tonometry 
recommended. 
(e) Plasma levels: Although correlations between dosage and 
plasma levels, and between plasma levels and clinical efficacy 
or tolerability are rather tenuous, monitoring plasma levels 
may be useful in the following conditions: dramatic increase 
in seizure frequency/verification of patient compliance; preg­
nancy; when treating children or adolescents; suspected 
absorption disorders; suspected toxicity, especially where 
more than one drug is used (see "Interactions). 
Increased Seizure Frequency: Use TEGRETOL with caution 
in patients with mixed seizure disorder that includes atypical 
absence seizures, since use has been associated with in­
creased frequency of generalized convulsions. In case of 
exacerbation of seizures, discontinue TEGRETOL. 
Dermatologic: Mild skin reactions, e.g., isolated macular or 
maculopapular exanthema, usually disappear within a few 
days or weeks, either during continued course of treatment or 
following dosage decrease. However, patient should be kept 
under close surveillance because of rare possibility of Steven-
Johnson syndrome or Lyell's syndrome occurring (see 
WARNINGS). 
Urinary Retention and Increased Intraocular Pressure: Be­
cause of its anticholinergic action, carbamazepine should be 
given cautiously, if at all, to patients with increased intraocu­
lar pressure or urinary retention. Follow such patients closely 
while on the drug. 
Occurrence of Behavioural Disorders: Because it is closely 
related to other tricyclic drugs, there is a possibility that 
carbamazepine might activate latent psychosis, or, in elderly 
patients, produce agitation or confusion, especially when 
combined with other drugs. Exercise caution in alcoholics. 
Use in Patients with Cardiovascular Disorders: Use 
TEGRETOL cautiously in patients with history of coronary 
artery disease, organic heart disease, or congestive failure. If 
defective conductive system suspected, perform an ECG 
before administering TEGRETOL, to exclude patients with 
atrioventricular block. 
Driving and Operating Hazardous Machinery: Because dizzi­
ness and drowsiness are possible side effects of TEGRETOL, 
warn patients about possible hazards of operating machinery 
or driving automobiles. 
Drug Interactions: Induction of hepatic enzymes in response 
to carbamazepine may diminish or abolish activity of certain 
drugs also metabolized in the liver. Dosage of the following 
drugs may have to be adjusted: clobazam, clonazepam, etho-
suximide, primidone, valproic acid, alprazolam, corticosteroids 
(e.g. prednisolone, dexamethasone), cyclosporin, digoxin, 
doxycycline, felodipine, haloperidol, thioridazine, imipramine, 
methadone, oral contraceptives, theophylline, and oral anti­
coagulants (warfarin, phenprocoumon, dicumarol). 
Phenytoin plasma levels reported to be both raised and 
lowered by carbamazepine, and mephenytoin plasma levels 
reported to increase in rare instances. 

The following drugs have been shown to raise plasma 
carbamazepine levels: erythromycin, troleandomycin, possibly 
josamycin, isoniazid, verapamil, diltiazem, propoxyphene, 
viloxazine, fluoxetine, cimetidine, acetazolamide, danazol, 
and possibly desipramine. Nicotinamide raises carbamaze­
pine plasma levels in children, but only at high dosage in 
adults. Since an increase in carbamazepine plasma levels 
may result in unwanted effects (e.g. dizziness, drowsiness, 
ataxia, diplopia and nystagmus), adjust TEGRETOL dosage 
accordingly and monitor the blood levels. 
Plasma levels of carbamazepine may be reduced by pheno-
barbitone, phenytoin, primidone, progabide, or theophylline, 
and possibly by clonazepam. Alternatively, valproic acid, 
valpromide, and primidone have been reported to raise 
plasma levels of pharmacologically active metabolite, carba-
mazepine-10,11 epoxide. TEGRETOL dose may consequently 
require adjustment. 

Combined use with lithium, metoclopramide, or haloperidol, 
may increase risk of neurotoxic side effects (even in presence 
of "therapeutic plasma levels"). 
Concomitant use with isoniazid reported to increase isoniazid-
induced hepatotoxicity. 
TEGRETOL, like other anticonvulsants, may adversely affect 
the reliability of oral contraceptives; breakthrough bleeding 
may occur. Patients should accordingly be advised to use 
some alternative, non-hormonal method of contraception. 
Concomitant medication with TEGRETOL and some diuretics 
(hydrochlorothiazide, furosemide) may lead to symptomatic 
hyponatremia. 
TEGRETOL may antagonize effects of non-depolarising 
muscle relaxants (e.g. pancuronium); their dosage may need 
to be raised and patients should be monitored closely for 
more rapid recovery from neuromuscular blockade than 
expected. 
Isotretinoin reported to alter the bioavailability and/or clear­
ance of carbamazepine and its active 10,11-epoxide; carba­
mazepine plasma levels should be monitored. 
Carbamazepine, may reduce tolerance to alcohol; advisable 
to abstain from alcohol consumption during treatment. 
TEGRETOL should not be administered in conjunction with 
MAO inhibitor. (See CONTRAINDICATIONS). 
ADVERSE REACTIONS Reactions most frequently reported 
are CNS (e.g. drowsiness, headache, unsteadiness on feet, 
diplopia, dizziness), gastrointestinal disturbances (nausea, 
vomiting), and allergic skin reactions. These reactions usually 
occur only during the initial phase of therapy, if initial dose is 
too high, or when treating elderly patients. They have rarely 
necessitated discontinuing TEGRETOL therapy, and can be 
minimized by initiating treatment at low dosage. 
Occurrence of CNS adverse reactions may be manifestation 
of relative overdosage or significant fluctuation in plasma 
levels. In such cases it is advisable to monitor plasma levels 
and possibly lower daily dose and/or divide it into 3-4 frac­
tional doses. 

More serious adverse reactions observed are hematologic, 
hepatic, cardiovascular and dermatologic reactions, which 
require discontinuation of therapy. If treatment is to be with­
drawn abruptly, effect the change-over to another anti­
epileptic under cover of diazepam. 
Adverse reactions reported: 
Hematologic: Occasional or frequent - leucopenia; occa­
sional - eosinophilia, thrombocytopenia; rare - leucocytosis, 
lymphadenopathy; isolated cases - agranulocytosis, aplastic 
anemia, pure red cell aplasia, macrocytic anemia, acute inter­
mittent porphyria, reticulocytosis, folic acid deficiency, 
thrombocytopenic purpura, and possibly hemolytic anemia. 
In few instances, deaths occurred. 
Hepatic: Frequent - elevated gamma-GT (due to hepatic 
enzyme induction), usually not clinically relevant; occasional 
- elevated alkaline phosphatase; rarely - transaminases; rare 
- jaundice, hepatitis of cholestatic, parenchymal, hepato­
cellular, or mixed type; isolated cases - granulomatous 
hepatitis. 
Dermatologic: Occasional to frequent - skin sensitivity reac­
tions and rashes, erythematous rashes, urticaria; rare -
exfoliative dermatitis and erythroderma, Steven-Johnson 
syndrome, systemic lupus erythematosus-like syndrome; iso­
lated cases - toxic epidermal necrolysis (Lyell s syndrome), 
photosensitivity, erythremia multiform and nodosum, skin 
pigmentation changes, pruritus, purpura, acne, diaphoresis, 
alopecia and neurodermatitis. 
Neurologic: Frequent - vertigo, somnolence, ataxia and 
fatigue. Occasionally - an increase in motor seizures (see 
INDICATIONS), headache, diplopia, nystagmus, accommoda­
tion disorders (e.g. blurred vision); rare - abnormal involun­
tary disorders (e.g. tremor, asterixis, orofacial dyskinesia, 
choreoathetosis disorders, dystonia, tics); isolated cases -
oculomotor disturbances, speech disorders (e.g. dysarthria 
or slurred speech), peripheral neuritis, paraesthesiae. There 
have been some reports of paralysis and other symptoms of 
cerebral arterial insufficiency but no conclusive relationship 
to the administration of TEGRETOL could be established. 
Cardiovascular: Disturbances of cardiac conduction, brady­
cardia, arrhythmias, Stokes-Adams in patients with AV-block, 
congestive heart failure, hypertension or hypotension, aggra­
vation of coronary artery disease, thrombophlebitis, 
thromboembolism. Some of these complications (including 
myocardial infarction and arrhythmia) have been associated 
with other tricyclic compounds. 
Psychiatric: Isolated cases - hallucinations (visual or acous­
tic), depression, sometimes with talkativeness, agitation, loss 
of appetite, restlessness, aggressive behaviour, confusion, 
activation of psychosis. 
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CIBA-GEIGY 
Award for 
Excellence 

in Neurological 
Science 

CIBA—GEIGY is offering an 
Award for Excellence for the 
best article published in the 
Journal within the period of one 
year. 

A cash prize of $2500 will be 
announced at the annual mee­
ting of the Canadian Congress 
of Neurological Sciences in 
June. Articles published in 
Volume 20 will be adjudicated 
by the editorial board for the 
1993 award. 

Copies of articles 
from this publication 
are now available 
from the UMI Article 
Clearinghouse. 
Yes! I would like to know more about UMI Article Clear­
inghouse. I am interested in electronic 
ordering through the following system(s): 
D DIALOC/Dialorder D ITT Dialcom 
D OnTyme Q OCLC ILL Subsystem 

D Other (please specify)-
D I am interested in sending my order by mail. 
D Please send me your current catalog and user instruc­

tions for the system(s) I checked above. 

Name. 

Title-

Institution/Company-

Department 

Address 

City 

Phone(_ 

_State_ _Zip_ 

I^rticle 
earmgtiouse 

Mail to: University Microfilms International 
300 North Zeeb Road, Box 91 Ann Arbor. Ml 48106 

Genitourinary: Isolated cases - interstitial nephritis and renal 
failure, as well as signs of renal dysfunction (e.g. albuminuria, 
glycosuria, hematuria, oliguria sometimes associated with 
elevated blood pressure, and elevated BUN/azotemia), urinary 
frequency, urinary retention, and renal failure. 
Isolated reports - sexual disturbances/impotence. 
Gastrointestinal: Occasional or frequent - nausea, vomiting. 
Occasional: dryness of the mouth and throat; rare - diarrhoea 
or constipation; isolated cases - abdominal pain, glossitis, 
stomatitis, anorexia. 

Sense Organs: Isolated cases - lens opacities, conjunctivitis, 
retinal changes, tinnitus, hyperacusis, and taste disturbances. 
Endocrine System and Metabolism: Occasionally edema, 
fluid retention, weight increase, hyponatremia and reduced 
plasma osmolality due to antidiuretic hormone (ADM)-like 
effect, leading in isolated cases to water intoxication accom­
panied by lethargy, vomiting, headache, mental confusion, 
neurological abnormalities. Isolated cases of gynecomastia or 
galactorrhea have been reported, as well as abnormal thyroid 
function tests (decreased L-thyroxine, i.e., FT,, T,, T., and 
increased TSH, usually without clinical manifestations), dis­
turbances of bone metabolism (decrease in plasma calcium 
and 25-OH-calciferol), leading in isolated cases to osteo­
malacia, as well as reports of elevated levels of cholesterol, 
including HDL cholesterol and triglycerides. 
Musculoskeletal System: Isolated cases - arthralgia, muscle 
pain or cramp. 

Respiratory: Isolated cases - pulmonary hypersensitivity 
characterized by fever, dyspnea, pneumonitis or pneumonia. 
Hypersensitivity reactions: Rare delayed multi-organ hyper­
sensitivity disorder with fever, skin rashes, vasculitis, lympha-
denopathy, disorders mimicking lymphoma, arthralgia, 
leucopenia, eosinophilia, hepato-splenomegaly and abnormal 
liver function tests, occurring in various combinations. Other 
organs may also be affected (e.g. lungs, kidneys, pancreas, 
myocardium). 

Isolated cases: aseptic meningitis, with myoclonus and 
eosinophilia; anaphylactic reaction. Treatment should be dis­
continued should such hypersensitivity reactions occur. 
SYMPTOMS AND TREATMENT OF OVERDOSAGE Lowest 
Known Lethal Dose: estimated 3.2g (24 year old woman). 
Highest known doses survived: 80g (34 year old man); 34g 
(13 year old girl); 1.4g (23 month old girl). 
Symptoms of Overdosage: The presenting signs and symp­
toms of overdosage usually involve the central nervous, 
cardiovascular, and respiratory systems. 
Central Nervous System: CNS depression, disorientation, 
tremor, restlessness, somnolence, agitation, hallucination, 
coma, blurred vision, nystagmus, mydriasis, slurred speech, 
dysarthria, ataxia, dyskinesia, abnormal reflexes (slow/ 
hyperactive), convulsions, psychomotor disturbances, myo­
clonus, opisthotonia, hyperthermia/hyperthermia, flushed 
skin/cyanosis, EEG changes. 

Respiratory System: Respiratory depression, pulmonary 
edema. 
Cardiovascular System: Tachycardia, hypotension/hyperten­
sion, conduction disturbance with widening of QRS complex, 
syncope in association with cardiac arrest. 
Gastrointestinal System: Nausea, vomiting, delayed gastric 
emptying, reduced bowel motility. 
Renal Function: Urinary retention, oliguria or anuria; fluid 
retention, and water intoxication. 
Laboratory Findings: Hyponatremia, hypokalemia, leuko­
cytosis, reduced white cell count, metabolic acidosis, hyper­
glycemia, glycosuria, acetonuria, increased muscle 
creatinine phosphokinase. 

Treatment of Overdosage: There is no known specific anti­
dote to TEGRETOL (carbamazepine). 
Evacuate the stomach, with an emetic or by gastric lavage, 
then administer activated charcoal. 
Observe vital signs and administer symptomatic treatment as 
required. Hypenrritability or convulsions may be controlled by 
the administration of parenteral diazepam or barbiturates but 
they may induce respiratory depression, particularly in chil­
dren. Paraldehyde may be used to counteract muscular 
hypertonus without producing respiratory depression. 
When barbiturates are employed, it is advisable to have 
equipment available for artificial ventilation and resuscitation. 
Barbiturates should not be used if drugs that inhibit mono­
amine oxidase have been taken by the patient, either in over­
dosage or in recent therapy (within two weeks). 
Hyponatremia should be treated by restricting fluids and a 
slow and careful NaCI 0.9% infusion i.v. These measures may 
be useful in preventing brain damage. 
Shock (circulatory collapse) should be treated with sup­
portive measures, including intravenous fluids, oxygen, and 
corticosteroids. For hypotension unresponsive to measures 
taken to increase plasma volume, dopamine or dobutamine 
i.v. may be administered. 
It is recommended that ECG be monitored, particularly in 
children, to detect cardiac arrhythmias or conduction defects. 
Charcoal hemoperfusion has been recommended. Forced 
diuresis, hemodialysis, and peritoneal dialysis reported to be 
ineffective. 
Relapse and aggravation of the symptomatology on the 2nd 
or 3rd day after overdose, due to delayed absorption, should 
be anticipated. 
DOSAGE AND ADMINISTRATION Use In Epilepsy (See 
INDICATIONS): Low initial daily dosage of TEGRETOL (carba­
mazepine) with a gradual increase in dosage is advised. 
Adjust dosage to the needs of the individual patient. 
TEGRETOL tablets and CHEWTABS should be taken in 2 to 4 
divided doses daily, with meals when possible. 

Controlled release characteristics of TEGRETOL CR reduce 
the daily fluctuations of plasma carbamazepine. TEGRETOL 
CR tablets (either whole or, if so prescribed, half a tablet) 
should be swallowed unchewed with a little liquid during or 
after a meal. Controlled release tablets should be prescribed 
as a b.i.d. dosage. If necessary, 3 divided doses may be 
prescribed. 
Adults and Children Over 12 Years: Initially, 100 to 200 mg 
once or twice a day depending on the severity of the case and 
previous therapeutic history. Initial dosage is progressively 
increased, in divided doses, until best response is obtained. 
Usual optimal dosage is 800 to 1200 mg daily. In rare in­
stances some adult patients have received 1600 mg. As soon 
as disappearance of seizures has been obtained and main­
tained, reduce dosage very gradually until reaching minimum 
effective dose. 
Children 6-12 Years: Initially, 100 mg in divided doses on first 
day. Increase gradually by adding 100 mg/day until best 
response is obtained. Dosage should generally not exceed 
1000 mg daily. As soon as disappearance of seizures has been 
obtained and maintained, reduce dosage very gradually until 
reaching minimum effective dose. 
Use in Trigeminal Neuralgia: Initial daily dosage 200 mg 
taken in 2 doses of 100 mg is recommended. Total daily 
dosage can be increased by 200 mg/day until relief of pain is 
obtained, usually achieved at dosage 200-800 mg daily; 
occasionally up to 1200 mg/day necessary. As soon as relief 
of pain has been obtained and maintained, attempt progres­
sive reduction in dosage until reaching minimal effective 
dosage. Because trigeminal neuralgia is characterized by 
periods of remission, attempts should be made to reduce or 
discontinue the use of TEGRETOL at intervals of not more 
than 3 months, depending on individual clinical course. 
Prophylactic use in trigeminal neuralgia is not recommended. 
Use In Mania and Bipolar (Manic Depressive) Disorders: 
Low initial dosage of 200-400 mg/day, in divided doses, 
higher starting doses of 400-600 mg/day may be used in 
acute mania. May be gradually increased until symptoma­
tology is controlled or a total daily dose of 1600 mg. Adjust 
dosage increments for optimal tolerability. Usual dose is 400-
1200 mg/day in divided doses. For maintenance, continue 
with doses used to achieve optimal acute responses and 
tolerability. In combination with lithium, neuroleptics: initially 
a low dosage of 100-200 mg/day; gradually increase. Daily 
dose > 800 mg is rarely required when given in combination 
with neuroleptics, lithium or other psychotropics, e.g., benzo­
diazepines. Plasma levels are probably not helpful for guid­
ance in bipolar disorders. 

AVAILABILITY TEGRETOL Tablets 200 mg: Each white, 
round, flat, bevelled-edge double-scored tablet engraved 
GEIGY on one side contains 200 mg carbamazepine. Protect 
from heat (store below 30°C) and humidity. Bottles of 100/ 
500. TEGRETOL CHEWTABS 100 mg: Pale pink, round, flat, 
bevelled-edge tablets with distinct red spots. GEIGY engraved 
on one side and MR on the other. Fully bisected between the 
M and R. Each contains 100 mg carbamazepine. Protect from 
heat (store below 30°C), light and humidity. Bottles of 100. 
TEGRETOL CHEWTABS 200 mg: Pale pink, oval, biconvex 
tablets with distinct red spots. GEIGY engraved on one side 
and PU engraved on the other. Fully bisected between the P 
and U. Each contains 200 mg carbamazepine. Protect from 
heat (store below 30°C), light and humidity. Bottles of 100. 
TEGRETOL CR 200 mg: Beige-orange, oval, slightly biconvex 
tablet, engraved CG on one side and HC on the other. Fully 
bisected on both sides. Each contains 200 mg carbamaze­
pine. Protect from heat (store below 25°C) and humidity. 
Bottles of 100. TEGRETOL CR 400 mg: Brownish-orange, 
oval, slightly biconvex tablet, engraved CG/CG on one side 
and ENE/ENE on the other. Fully bisected on both sides. Each 
contains 400 mg carbamazepine. Protect from heat (store 
below 25°C) and humidity. Bottles of 100. TEGRETOL is 
available to patients only by prescription. 
Product Monograph available on request. January 4,1993 
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EU7EPRYL t 
selegiline hydrochloride j | ^ B | ^ 

Rx Summary 

Antiparkinson Agent 

Indications and clinical use: 
As an adjunct to levodopa (with or without a decarboxylase 
inhibitor) in the management of the signs and symptoms ol 
Parkinson's disease. 
In newly diagnosed patients before symptoms begin to allect the 
patient's social or professional life, at which time more efficacious 
treatment becomes necessary. 

Contraindications: 
In patients with known hypersensitivity to Eldepryl, Eldepryl should 
not be used in patients with active peptic ulcer, extrapyramidal 
disorders such as excessive tremor or tardive dyskinesia, or 
patients with severe psychosis or profound dementia. Eldepryl 
should not be used with meperidine (Demerol or other trade 
names). This contraindication is often extended to other opioids. 

Warnings (Selective vs non-selective inhibition of MAO-B): 
Eldepryl should not be used at daily doses exceeding those 
recommended (10 mg/day) because ol the risks associated with 
non-selective inhibition of MAO. It is prudent, in general, to avoid 
the concommitant use of Eldepryl and fluoxetine (Prozac). 

Warnings to patients: 
Patients should be advised of the possible need to reduce levodopa 
dosage after the initiation ol Eldepryl therapy. The patients should 
be advised not to exceed the daily dose of 10 mg. The risk of using 
higher doses ol Eldepryl should be explained, and a brief description 
ol the "hypertensive crisis" ("cheese reaction") provided. 
Precautions: 
Some patients given Eldepryl may experience an exacerbation of 
levodopa associated side effects, presumably due to the increased 
amounts of dopamine reacting with supersensitive post-synaptic 
receptors. These effects may often be mitigated by reducing the 
dose ol levodopa by 10-30%. 

NURSING MOTHERS: It is not known whether Eldepryl is excreted 
in human milk. Because many drugs are excreted in human milk, 
consideration should be given to discontinuing the use of all but 
absolutely essential drug treatments in nursing women. 

PEDIATRIC USE: The effects of Eldepryl in children under 18 have 
not been evaluated. 

Laboratory Tests: 
No specific laboratory tests are esential lor management ol 
patients on Eldepryl. Transient or continuing abnormalities with 
tendency lor elevated values in liver function tests have been 
described in long term therapy. Although serious hepatic toxicity 
has not been observed, caution is recommended in patients with a 
history ol hepatic dysfunction. Periodic routine evaluation of all 
patients is however appropriate. 
Drug Interactions: 

The occurence of stupor, musculai rigidity, severe agitation and 
elevated temperature has been reported in a man receiving selegiline 
and meperidine, as well as other medications. These symptoms 
were resolved over days when the combination was discontinued. 
This case is typical of the interaction of meperidine and MAOIs. 
Other than the possible exacerbation of side effects in patients 
receiving levodopa therapy, no interactions attributed to the combined 
use ol ELDEPRYL and other drugs have been reported. It is also 
prudent to avoid the combination ol ELDEPRYL and fluoxetine 
(Prozac). 

Use during Pregnancy: 
The use ol Eldepryl during pregnancy has not been established. 
Therefore, Eldepryl should be given to a pregnant woman only it the 
potential benefits outweigh the potential risks. 

Adverse reactions: 
A) IN COMBINATION WITH LEVODOPA 
THE SIDE EFFECTS OF ELDEPRYL ARE USUALLY THOSE 
ASSOCIATED WITH DOPAMINERGIC EXCESS. ELDEPRYL MAY 
POTENTIATE THE SIDE EFFECTS OF LEVODOPA. THEREFORE 
ADJUSTMENT OF THE DOSAGE OF LEVODOPA MAY BE REOUIRED. 
ONE OF THE MOST SERIOUS ADVERSE REACTIONS REPORTED 
WITH ELDEPRYL USED AS AN ADJUNCT TO LEVODOPA THERAPY 
ARE HALLUCINATIONS/CONFUSION, PARTICULARLY VISUAL 
HALLUCINATIONS. 

Other reactions include nausea, dizziness, laintness. abdominal 
pain, dry mouth, vivid dreams, dyskinesias and headache. 
B) IN MONOTHERAPY 
The incidence of adverse reactions occurring in trials using Eldepryl 
as monotherapy has not been fully reported to date. Serious 
adverse reactions include depression, chest pain, myopathy and 
diarrhea. Other reported adverse reactions include insomnia, 
headache, nausea, dizziness and vertigo. 
In prospective clinical trials, the following adverse eflects (listed 
in decreasing order of frequency), led to the discontinuation ol 
Eldepryl: Nausea, hallucinations, contusion, depression, loss of 
balance, insomnia, orthostatic hypotension, increased akinetyic 
involuntary movements, agitation, arrhythmia, bradykinesia chorea, 
delusions, hypertension, new or increased angina pectoris and 
syncope. Events reported only rarely as a cause of discontinuation 

of treatment include anxiety, drowsiness/lethargy, nervousness, 
dystonia, increased episodes ol freezing, increased tremor, 
weakness, excessive persperation. constipation, weight loss, burning 
lips/mouth, ankle edema, gastroitestinal bleeding and hair loss 

Dosage: 
The recommended dosage of Eldepryl as monotherapy in newly 
diagnosed patients, or as adjunct to levodopa (usually with a 
decarboxylase inhibitor) is 10 mg per day administered as divided 
doses of 5 mg each taken at breakfast and lunch. When ELDEPRYL 
adjunctive therapy is added to the existing levodopa therapeutic 
regime, a reduction, usually of 10 to 30% in the dose ol levodopa 
(in some instances a reduction in the dose ol Eldepryl to 5 mg/day) 
may be required during the period ol adjustment ol therapy or in 
case ol exacerbation ol adverse eflects. Doses higher than 10 mg 
per day should not be used. There is no evidence that additional 
benefit will be obtained from the administation ol higher doses. 
Furthermore, higher doses will result in a loss of selectivity ol 
Eldepryl towards MAO-B with an increase in the inhibition of type 
MAO-A. 

There is an increased risk ol adverse reactions with higher doses 
as well as an increased risk ol hypertensive episode ("cheese 
reaction") 

Supplied: 
Eldepryl 5 mg tablets, available in bottles ol 60 tablets. 

References: 
1. The Parkinson Study Group. Ettect ol Deprenyl on the Progression 
ol Disability in Early Parkinson's Disease. New Eng Journ 321. 
1364-1371, November 1989.2. Eldepryl (selegiline hydrochloride) 
Product Monograph, December 1990.3. Myllyla VV. Sotaniemi KA. 
Vuorinen JA. Heinonen EH. Selegiline as initial tieatment in de 
novo parkinsonian patients. Neurology 1992: 42. 339-343. 4. 
Tetrud JW. Langston JW. The Effect of Deprenyl (Selegiline) on the 
Natural History of Parkinson's Disease. Science. August 1989. 
vol. 245, 519-522. 5. Myllyla VV, Sotaniemi KA, Vuorinen J. 
Heinonen EH. Selegiline (deprenyl) as primary treatment in 
Parkinson's disease. Selegiline therapy in early Parkinson's disease. 
July 1990,19-24.6. Langston JW in Lees A. Deprenyl in Parkinson's 
Disease: Guidelines for Clinicians. North American Round Table 
Series. No. 1.1988.1-26. 7. DuVoisin RC in Lees A. Deprenyl in 
Parkinson's Disease: Guidelines lor Clinicians. North American 
Round Table Series, No. 1.1988,1-26. 
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378 Roncesvalles Ave.. Toronto. Ontario TEL: (416) 537-4372 

NEUROLOGY PRACTICE 
OPPORTUNITIES ACROSS THE U.S. 

Call 1-800-235-5105 or 703-893-1773 

We will arrange and set up interviews with prospective 
employers in the state of your choice. Paid interview 
expenses and relocation. In addition we provide at no 
cost to you: 

* Consultation with our Immigration Attorney and visa 
processing for H-l B and permanent residency. 

• Assistance with obtaining state license and specialty 
boards. 

For more information send coupon or c.v. to Ellen Politi, 
Neurosciences Recruitment Specialist, Medical Staffing 
Associates, 6814 Westwood Center Drive, Suite 320, 
Vienna, Virginia 22182 or fax c.v. to (703) 893-7358 

Name 
Address 

Specialty 
Locational Preference_ 
Telephone H 
Telephone W 

Department of Pediatrics, Division of Neurology 

Moke the 

Kljommitment 
B.C.'s Children's Hospital is a renowned institution committed to excellence 
in its care, research and teaching initiatives. This opportunity is in our 
Division of Neurology - Department of Pediatrics, University of British 
Columbia and British Columbia's Children's Hospital. This key role may 
develop into a tenure track position and calls for an individual who holds 
the Fellowship of the Royal College of Physicians and Surgeons in Neurol­
ogy-

Yourformaltraininghas encompassed two years in electroencephalography 
reading and video/EEG monitoring and one year each in quantitative EEG 
modelling in epilepsy and digital EEG systems and neonatal video/EEG 
reading. You have previous experience in the interpretation of functional 
neuroimaging, such as PET, SPECT studies and Xenon-CT studies in 
children with epilepsy, as well as expertise in magnetoencephalography. 
Proven abilitiesin research and asolidbackground in teachingareessential 
as are strong clinical and leadership skills. 

We offer a salary and benefits package that is commensurate with experi­
ence. Please forward your resume, in confidence, to: Dr. Alan Hill, 
Division of Neurology, Department of Pediatrics, British Co­
lumbia's Children's Hospital, 4480 Oak Street, Vancouver, 
B.C. V6H3V4. 

British Columbia's 

Children's Hospital 
(XX) 
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Clinical Fellow in Neurosurgery 

Applications are invited for the position of clinical 

fellow in neu rosu rge ry , Memoria l Univers i ty of 

Newfoundland. The post is for a period of one year 

(renewable). The Provincial Neurosurgery Unit is 

based at the Health Sciences Centre. Previous experi­

ence in neurosurgery and the Medical Council of 

Canada Evaluation Examination is required. 

In accordance with Canadian Immigration require­

ments , this advert isement is directed to Canadian 

citizens and permanent residents. 

Apply wi th cu r r i cu lum vitae and list of three 

references to: 

Dr. F.B. Maroun, Chairman 

Discipline of Surgery 

Memorial University of Newfoundland 

Health Sciences Centre 

St. John's, NF 

A1B 3V6 

Memorial University is committed to employment 

equity. 

REGION 2 HOSPITAL CORPORATION 
NEUROSURGEON - SAINT JOHN REGIONAL HOSPITAL 

The Saint )ohn Regional Hospital, Saint John, New Brunswick, a 
teaching hospital affiliated with Dalhousie University Faculty of 
Medicine is currently seeking a Neurosurgeon to join two others 
providing a tertiary level Neurosurgery program to the Western half 
of the Province of New Brunswick. The Neurosurgical program is a 
clinical one, encompassing general and pediatric Neurosurgery, 
and including spinal and micro Neurosurgery. 

The Saint John Regional Hospital is an 800 bed accredited tertiary 
facility within the Region 2 Hospital Corporation. It is a provincial 
referral centre for several services such as Neurosurgery, Cardiac 
Surgery, Interventional Cardiology, Paediatric Oncology, burns and 
multiple trauma. The Saint John Regional Hospital has a proven 
track record of dynamic leadership and sound management with an 
emphasis on planning. A medical information system, fully integrated 
in all departments, has been operational since 1981. 

Saint John serves a population of 125,000 and is Canada's first 
incorporated city. The beautiful St. John and Kennebecasis Rivers 
comprise the city's waterways and offer excellent conditions for 
boating and other outdoor activities. It is a great place to raise a 
family! 

Successful candidates should be certified by the Royal College of 
Physicians and Surgeons of Canada or eligible for such certification. 

Interested candidates, please contact the undersigned. 

BRIAN WHEELOCK, MD, FRCSC 
Head, DEPARTMENT OF NEUROSURGERY 

Saint John Regional Hospital 
P.O. Box 2100 

Saint John, N.B. E2L 4L2 

(506) 634-1666 (506) 634-8030 Fax: (506) 635-4883 

NEUROLOGY 
FACULTY OF MEDICINE 

MEMORIAL UNIVERSITY OF NEWFOUNDLAND 

Memorial University of Newfoundland, Discipline of 
Medicine is seeking an academic neurologist for a full-time 
appointment with the rank of Assistant Professor. This indi­
vidual will also hold a joint appointment with the General 
Hospital in the Division of Neurology. 

The successful candidate will be based at the Health 
Sciences Centre for both academic and clinic activities and 
will be involved in consultation activity throughout the 
province. He or she will participate in undergraduate and 
postgraduate teaching programmes and will be expected to 
participate in a team undertaking patient related research. 
This is a tenure track position. 

Candidates must hold FRCPC qualifications in Neurology 
and have at least an additional six months of training in the 
field of Movement Disorders and experience with botulinum 
toxin injections. 

In accordance with Canadian Immigration requirements, 
this advertisement is directed towards Canadian citizens and 
permanent residents of Canada. Memorial University of 
Newfoundland is committed to employment equity. 

Please direct your application to: 

Alan G. Goodridge, MD, FRCPC 
Associate Professor and Chief 
Division of Neurology 
Health Sciences Centre 
St. John's, Newfoundland 
A1B3V6 

THE GENERAL HOSPITAL 
ST. JOHN'S, NEWFOUNDLAND 

NEUROSURGEON 
The General Hospital Corporation, Newfoundland's largest 
health care organizat ion is inv i t ing appl icat ions from 
Neurosurgeons. 

The General Hospital operates a 340 bed tertiary care 
hospital located at the Health Sciences Centre, a 180 bed 
rehabil i tat ion and extended care centre located at the 
Leonard A. Miller Centre, and a number of related health 
services. The hospital serves as a major referral centre for 
the Province of Newfoundland and Labrador and in addition 
to providing highly specialized patient care services, plays 
an important role in teaching and research sharing the same 
site as the Medical School of Memorial University. 

The Genera l Hosp i ta l p rov ides al l Neurosurg ica l 
services for the province. The program is supported with a 
40 bed in patient with all diagnostic capabilities including 
Magnetic Resonance Imaging. 

The successful app l i can t w i l l j o i n two (2) o ther 
Neurosurgeons. 

Remuneration wil l be through fee for service/private practice 
b i l l i n g or salary depending on the preference of the 
physician. 
Competition number: 33-94. 

Please send C.V. to: 

Dr. Eric Parsons, Executive Director 
The General Hospital Corporation 

Health Science Centre 
St. John's, Newfoundland 

A1B3V6 
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°PERMA/' 
pergolidermesylate 

PERMAXB: Pergolide Mesylate tablets 
THERAPEUTIC CLASSIFICATION: Dopamine Agonist 
PRESENTATION: Tablets containing .05 mg or .25 
mg or 1 mg of pergolide base. 
INDICATIONS AND CLINICAL USE: As an adjunctive 
treatment to levodopa in the management of the 
signs and symptoms of Parkinson's disease. 
CONTRAINDICATIONS: Hypersensitivity to this drug 
or other ergot derivatives. 
WARNINGS: Patients should be warned to begin 
therapy with low doses and to increase dosage in 
carefully adjusted increments over a period of 3 to 4 
weeks, to minimize the risk of syncope, symptomatic 
postural and /or sustained hypotension. In 
controlled trials, pergolide mesylate with L-dopa 
caused hallucinosis in about 14 per cent of patients, 
as opposed to 3 per cent taking placebo with L-dopa. 
Caution should be exercised when administering to 
patients prone to cardiac dysrhythmias or with 
significant underlying cardiac disease. In a placebo-
controlled study, patients taking pergolide mesylate 
had significantly more episodes of atrial premature 
contractions (APC's) and sinus tachycardia. Care 
should be exercised when administering Permax 
concomitantly with antihypertensive agents or other 
medications known to lower blood pressure. Patients 
should be cautioned with regard to engaging in 
activities requiring rapid and precise responses, such 
as driving an automobile or operating machinery. 
PRECAUTIONS: Abrupt discontinuation of pergolide 
mesylate, in patients receiving it chronically as an 
adjunct to L-dopa, may precipitate the onset of 
hallucinations and confusion. Administration to 
patients receiving L-dopa may cause and/or 

exacerbate pre-existing dyskinesias. Patients and 
their families should be informed of the common 
adverse consequences of the use of pergolide 
mesylate and the risk of hypotension. Patients 
should be advised to tell their doctors if they become 
pregnant, intend to become pregnant, or if they are 
breast feeding. Drug interactions: Dopamine 
antagonists, such as the neuroleptics 
(phenothiazines, butyrophenones, thioxanthines) or 
metoclopramide, ordinarily should not be 
administered concurrently with pergolide mesylate (a 
dopamine agonist); these agents may diminish the 
effectiveness of pergolide mesylate. Caution should 
be exercised if pergolide is co-administered with 
anti-hypertensive agents. Pregnancy: In animal 
studies there was no evidence of harm to the fetus 
due to pergolide mesylate. There are, however, no 
adequate and well-controlled studies in pregnant 
women. This drug should be used during pregnancy 
only if the benefits outweigh the potential risk to the 
fetus. Nursing mothers: It is not known whether 
pergolide is excreted in human milk. The 
pharmacological action of pergolide mesylate 
suggests it may interfere with lactation. A decision 
should be made whether to discontinue nursing or 
the drug, taking into account the importance of the 
drug to the mother. 

ADVERSE REACTIONS: Body as a whole: Pain, 
abdominal pain, injury, accident, headache, asthenia, 
chest pain, back pain, fever, flu syndrome, neck pain. 
Gastrointestinal: Nausea, constipation, diarrhea, 
dyspepsia, anorexia, dry mouth, dysphagia. Special 
senses: Diplopia, abnormal vision, taste perversion, 
eye disorder. Other events that have been reported 
include hypotension, atrial premature contractions 
and sinus tachycardia. Nervous system: 
Hallucinations, psychosis, paranoid reaction, 
personality disorder, akinesia, dyskinesia, 
choreoathetosis, dystonia, tremor, abnormal gait, 
incoordination, speech disorders, dizziness, 
confusion, depression, anxiety, somnolence, 

insomnia, abnormal dreams, amnesia. Respiratory 
system: Rhinitis, dyspnea, pneumonia, pharyngitis, 
cough increased. Metabolic and nutritional findings: 
Peripheral edema, weight loss, weight gain. 
Musculoskeletal system: Twitching, myalgia, 
arthralgia. Skin and appendages system: Sweating, 
rash. Urogenital system: Urinary tract infection, 
urinary frequency, urinary incontinence, prostatic 
disorder, dysmenorrhea, hematuria. Hemic and 
lymphatic system: Anemia. 
OVERDOSAGE: There is no clinical experience with 
massive overdosage. Symptoms and signs have 
included vomiting, hypotension, agitation, severe 
hallucinations, severe involuntary movements, 
tingling sensations, palpitations and ventricular 
extrasystoles. Treatment: Symptomatic supportive 
therapy is recommended to maintain arterial blood 
pressure. Cardiac function should be monitored; an 
antiarrhythmic agent may be necessary. If signs of 
CNS stimulation are present a phenothiazine, or other 
butyrophenone neuroleptic agent, may be indicated. 
DOSAGE AND ADMINISTRATION: Pergolide is 
administered orally. Administration should be 
initiated with a daily dosage of 0.05 mg for the first 
two days. The dosage should then be gradually 
increased by 0.1 or 0.15 mg/day every third day over 
the next 12 days of therapy. The dosage may then be 
increased by 0.15 mg/day every third day until an 
optimal therapeutic dosage is achieved. Pergolide 
mesylate is usually administered in divided doses 3 
times per day. During dosage titration, the dosage of 
concurrent L-dopa may be cautiously decreased. 

The product monograph is available upon request. 
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337 Roncesvalles Avenue, Toronto Ontario Tel:(416) 537-4372 

Neurologist 
Clinical Neurophysiology 

The University of Ottawa/Ottawa General Hospital 
seek applications from certified neurologists with 
strong training and interest in clinical neurophysiology: 
EMG, EEG and evoked potentials. The successful 
candidate will work in a well-equipped teaching and 
service environment that includes sophisticated 
evaluation of epilepsy patients and advanced special­
ization in sleep disorders. The Ottawa General 
Hospital is a 500-bed teaching hospital located in a 
pleasant and safe city that has strong educational, 
recreational and cultural programs. Preference will be 
given to Canadian applicants with at least one year of 
training in Ontario. 

Please send application to: Dr. Antoine Hakim 
Head, Division of Neurology 
Ottawa General Hospital 
501 Smyth Road 
Ottawa, Ontario 
K1H8L6 

Neurologist 

The University of Ottawa/Ottawa General Hospital 
seek applications from a neurologist interested in 
conducting multicenter and locally designed clinical 
trials in the treatment of acute neurologic conditions 
such as stroke and neurodegenerative diseases. 
Previous experience with trials and academic training in 
epidemiology are very desirable. The successful candi­
date will work closely with a strong epidemiology unit at 
the University and will be located at the Ottawa 
General Hospital, a 500-bed progressive teaching 
hospital with a drawing population surpassing 1 million. 
Ottawa is a pleasant and safe city with strong cultural, 
recreational and educational activities. Preference will 
be given to Canadian applicants with at least one year 
training in Ontario. 

Please send application to: Dr. Antoine Hakim 
Head, Division of Neurology 
Ottawa General Hospital 
501 Smyth Road 
Ottawa, Ontario 
K1H8L6 
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The Canadian 
Movement Disorder Group 

has recently sponsored the 

Third Annual 
National Residents' Seminar 

On Movement Disorders 

We w o u l d like to thank the final year 
res idents for their par t ic ipat ion and the 
faculty for their valued contribution. We are 
planning to continue this educational event 
in 1995. 

Supported by an educational grant from 
Dupont Pharma 

Epileptologist 
The Toronto Hospital 
University of Toronto 

Epileptologist: Expertise in EEG and epilepsy 
monitoring sought for a faculty position at The 
Toronto Hospital and the University of Toronto. 
Abil i ty to conduct a clinical research program is 
required. 

In accordance with its employment equity policy, 
the University of Toronto encourages applications 
from qual i f ied women and men, members of 
visible minorities, aboriginal peoples and persons 
wi th disabilit ies. In accordance with Canadian 
Immigration requirements, this advertisement is 
directed to Canadian cit izens and permanent 
residents. 

Applicants should be eligible for certification in 
Neurology by the Royal College of Physicians and 
Surgeons of Canada. 

Please send CV and letter of application to: Dr. 
James A. Sharpe, Professor and Chairman of 
Neurology, University of Toronto, The Toronto 
Hospital, 399 Bathurst Street, Toronto, Ontario, 
Canada M5T 2S8. 

/#f60x*| 
Chief of Neurology f f e | | i | 

The Sir Mortimer B. Davis-Jewish General Hospital, a 
630 bed tertiary care teaching hospital of McGill 
University, is inviting applications for the position of 
Chief of Neurology. Potential candidates should be 
certified by the Royal College of Physicians and 
Surgeons of Canada (or equivalent) and have signifi­
cant academic and research experience in teaching 
hospitals. The successful candidate will be offered a 
university appointment commensurate with his/her 
qualifications. In accordance with Canadian 
Immigration requirements, priority will be given to 
Canadian citizens and permanent residents of Canada. 
Interested candidates should send a copy of their cur­
riculum vitae before August 15, 1994 to: 

Dr. Andre Dascal 
Associate Medical Director 

Sir Mortimer B. Davis-Jewish General Hospital 
3755 Cote St. Catherine Road 

Suite A-142 
Montreal, Quebec 

H3T 1E2 

FELLOWSHIP IN STROKE 

NEUROLOGY 

The Division of Neurology at the University of 
Ottawa is offering a two or three year fellow­
ship in stroke research starting in 1994 to a 
board eligible or certified neurologist. While 
involved in multicenter drug trials the fellow 
will conduct other original clinical stroke studies 
and be surrounded by a rich basic neuroscience 
research environment. Opportunities are avail­
able to obtain an M.Sc. in clinical epidemiology. 
The fellow will work with a dedicated trials 
coordinator. Ottawa is an attractive city which 
offers excellent cultural activities, schools and 
recreational facilities. 

Please send application to: 

Dr. A. Hakim 
University of Ottawa 

Neuroscience Research Institute 
451 Smyth Road 
Ottawa, Ontario 

K1H 8M5 
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"My husband is 55 years old. 
And he's been stolen from me." 
Alzheimer Disease is a degenerative brain disorder that 
destroys vital brain cells. It affects over 300,000 Canadians. 
And that's not including the people who love them. 

Slowly, the disease steals away the ability to think, 
understand, remember, communicate, or perform the 
simplest tasks, leaving them completely dependent. 

There is no known cause, nor is there a cure. Today. 
The Alzheimer Society of Canada is a national organiza­

tion dedicated to helping those affected by the disease, 
as well as their caregivers. We also conduct research into 
possible causes, treatments and a cure, so that we can put 
an end to the devastation 
of this killer disease. 
Tomorrow. Alzheimer 

CANADA 

Help forlbday Hope forTomorrow 

Fight cancer 
with will power. 

When it comes to your will, your 
family and loved ones come first. 

But after everyone in your life has 
been well provided for, we ask that you 
give some thought to leaving a bequest 
to the Canadian Cancer Society. 

While much of die Society's 
fundi come from regular donations, a 
fignificant amount comes 

i bcqutKs made in 

&:&££<• 

$rl£§fc 

wills. The money is 
used to support the Society's on­

going programs in research, public edu­
cation and patient services. 

No matter what die size of die 
bequest, we need your support. 

So when the time comes, please 
remember: a strong will can go a long 

way in die fight against 

Copies of articles from this 
publication are now available from 
the UMI Article Clearinghouse. 

For more information about the 
Clearinghouse, please fill out and mail back 
the coupon below. 

JSMrtado. 
(Jiearinghouse 

Yes! I would like to know more about UMI Article Clearinghouse. 
I am interested in electronic ordering through the following system(s): 

• DIALOC/Dialorder D ITT Dialcom 
D OnTyme • OCLC ILL Subsystem 

D Other (please specify)-
• I am interested in sending my order by mail. 

• Please send me your current catalog and user instructions for the 
system(s) I checked above. 

Name 

Title 

Institution/Company 

Department 

Address 

City -State- -Zip-

Phone ( ) 

Mail to: University Microfilms International 
300 North Zeeb Road, Box 91 Ann Arbor, Ml 48106 
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Une therapie rationnelle par Frisium represente une approche bien orchestree 
pour maitriser completement les crises chez les patients epileptiques de tout 
age, quel que soit le type de crise. Avec Frisium, les effets adverses sont 
generalementbenins etpassagers\ Les interactions medicamenteuses 
cliniquement significatives sont rares et Valteration de la vigilance est moins 
prononcee avec Frisium qu'avec les autres benzodiazepines*. 
Aidez les patients a vivre en harmonie avec leur milieu. 

Ajoutez 
I ^ H ^ H A A (clobazam) Frisium 
Pour maitriser les crises. 

CCPPI FRI 2698/9053F Veuillez consulter la rubrique Precautions dans la monographie. 

, Hoechst et ®, Marques deposees Hoechst AG, Allemagne Hoechst Canada Inc., Montreal H4R 2E8 

Pour documentation voir page xvii. 

Hoechst 
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w h e n a 
is o n 

Excellent Seizure Control. 
HTegretol® C R ( c o n t r o l l e d - r e l e a s e 

carbamazepine) controls seizures in many 
patients—with little impact on cognitive 
function!2 Tegretol C R can leave many 
pa t i en t s free to t h i n k clear ly and do 
their best.'-2 

Consistent Blood Levels. 
Tegretol C R delivers fewer "peaks 

and valleys" in blood levels than conven­
t iona l Tegre to l . T h a t means fewer 
side effects and a more stable pattern of 
cognitive functioning.3,4 

ways o f tel l ing 
epilepsy patient 

Convenient B.I.D. Dosing. 
W h e n initiating or switching therapy, 

consider Tegretol C R . It comes in easy-
to-break 200mg and 400mg tablets for 
dosage flexibility, and offers B.I.D. dosing 
to enhance patient 
compliance. 

CR. 
Helping epilepsy patients reach 

their full potential. 

PAAB . . 
CCPP| | P M A C | 

For brief prescribing information see pages xviii, xix. 
Geigy Mississauga, Ontario L5N 2W5 
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